

TEST REPORT

APPLICANT : [REDACTED]

ADDRESS : [REDACTED]

SAMPLE DESCRIPTION : HUMIDIFIER

STYLE / ITEM NO. : [REDACTED] IP-5025

COMPANY NAME : [REDACTED]

TRADE NAME : InvisiPure

AGE REQUESTED ON APPLICATION FORM : NOT PRESENT

SAMPLE RECEIVED DATE : NOV. 09, 2017

TEST PERIOD : NOV. 30, 2017 TO DEC. 03, 2017

RESULT SUMMARY :

TEST(S) REQUESTED BY APPLICANT:	RESULT
- Bisphenol A according to French Law No. 2012-1442.	PASS

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

SIGNED FOR AND ON BEHALF OF
EUROFINS TESTING TECHNOLOGY (SHENZHEN) CO. LTD.



Harry Chen
Lab & Technical Support Manager



Coco Luo
Lab & Reporting Manager



This test report is valid for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated in extracts.
This test report does not entitle to carry any safety mark on this or similar products.

Material list

Testing material No.	Component
1	White plastic with black and green coating out outlet, top cap, dam-board, water tank and anti-fog sheet
2	White plastic base
3	Transparent plastic cover of water tank and filter cartridge
4	Blue plastic valve plunger, seal ring and water valve
5	Translucence plastic of cover of water tank

Test Result:
French Law No. 2012-1442 Bisphenol A content

Test method : Extraction with organic solvent, analysis by LC-MS-MS.

Limit : Not detectable – according to French Law No. 2012-1442.

Detection limit : 0.1 mg/kg

Test No.	Material No.	Test result (mg/kg)
BPA-1	1	N.D.
BPA-2	2	N.D.
BPA-3	3	N.D.
BPA-4	4	N.D.
BPA-5	5	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%

- N.D. = Not Detected



TO BE CONTINUED

Eurofins Testing Technology (Shenzhen) Co. Ltd.

4/F, Building# 3, Runheng Dingfeng Industrial Park, No.1 Liuxian 3rd Road, Bao'an District, Shenzhen, P.R. China
 Tel.: +86 755 8358 5700 • Fax: +86 755 8358 5701 • Email: info.hk@eurofins.com • Website: www.eurofins.com / www.pt.eurofins.com

Other Information / Remark:

N/A

Photo Attachment	
HUMIDIFIER	
	
The photo below is attached only for the customer's reference. However, it is irrelevant in the testing process.	
	

END OF THE REPORT